
I 
 

 

 

Faculty of Graduate Studies 

Master Program in Water and Environmental Engineering 

 

Assessment of Pre-Treatment of Mixed Agro-Food Industrial 

Wastewaters Using Advanced Chemical Oxidation Process 

 

 ةباستخدام عملي تقييم المعالجة المسبقة لمياه صرف صناعات زراعية غذائية مختلطة

المتقدمة الكيميائية الاكسدة  

 

A Master Thesis 

By 

Saja Mustafa Younes 

(Registration #: 1165258) 

Supervisor 

Prof. Dr. Rashed Al-Sa’ed 

 

2019 





iii 
 

 إهداء

مك اللهم أبدأ  لك ببس لك ولا بعد فض بحانك ربي كم من  ،حدأفض مد س لا قبلك احد انت الفرد الص

ير و واضع التدابير يا باعث  ،جد غيرك مناجيا لقلبيأالليالي كنت وحدي ولم  بحانك يا كاتب المص س

 .، ولك الفضل بعد الرضىولك الفضل اذا رضيت ،الامل وموقد نار العمل لك الفضل حتى ترضى
[...]
According to the meetings with environmental control unit in Nablus municipality and 

site visits for Municipal Slaughterhouse of Nablus, it has been found that the 

slaughterhouse of Nablus is only such industry in Nablus, and is actually owned by the 

Municipality.  



31 
 

Currently, an average of 25 cattle and 60 sheep are processed per day. Blood yields are 

5 L per sheep and 20 L per cow for a total of 800 L/day. On the slaughter room floor, 

solids that are not carried into the drainage trench are collected to the municipal landfill.  

An average of 50 m3/d of city water is used to clean the floor and wash equipment. 

Blood from slaughtered animals is washed into the drain intermittently, and the 

carcasses are washed down to remove residual blood. The existing slaughtering process 

does not lend itself to easy separation of the blood from the wash water. Based on the 

reported slaughtering rate above, the average amount of blood collected each day 

would be 800 L. The average COD load would be 320 kg/d based on a blood COD of 

400 g/L (Dalhem et al., 2017). 

 

 
 
 

 

 

 

 

 

Figure  6: Municipal Slaughterhouse of Nablus. 

 



32 
 

In BZU lab, sample from slaughterhouse tested. It has been found that the COD value 

equal 7000 mg/l. COD test results according to Nablus Municipality, 2018, for 

slaughterhouse various samples showing in the following figure: 

Figure  7: COD test results for various samples at various times (Nablus municipality, 

2018). 

Table 2: Typical characteristics of the slaughterhouse wastewater (Bustillo and 
Mehrvar, 2017) 

Parameter  Range Mean 
BOD (mg/L)  150–8500  3000 
COD (mg/L) 500–16,000  5000 
TOC (mg/L)  50–1750  850 
TN (mg/L)  50–850 450 
TP (mg/L)  25–200  50 
TSS (mg/L)  0.1–10,000  3000 
K (mg/L)  0.01–100  50 
Color (mg/L Pt scale)  175–400 300 
Turbidity  200–300  275 
pH   4.9–8.1 6.5 

 
 

0

500

1000

1500

2000

2500

3000

3500

A B C D

Samples

COD mg/l



33 
 

3.2.2 Dairy Wastewater 

According to the meetings with environmental control unit in Nablus municipality and 

sites visits Al-Safa Dairy factory is the single commercial dairy operating in Nablus. 

Figure 8: Al-Safa dairy factory. 

The dairy production process is complex, but a partial process flow diagram is included 

in figure (9) below. 

Figure 9: Partial process flow diagram of Al-Safa dairy factory. 



34 
 

The major products of this dairy are pasteurized milk and white cheese. The factory 

also produces small quantities of yogurt, thickened yogurt (lebnah), and sour cream. 

Plans for future products include adding flavoring to the yogurt and milk and 

production of fat free yogurt. Fat taken from the yogurt will be used in the sour cream. 

No chlorine is used to disinfect process equipment. Instead, a combination of caustic 

soda, phosphoric acid, and hot water (37-42 °C) are used for disinfection so as not to 

interfere with the taste of the final product. No preservatives are added to any of the 

final products. 

Figure 10: Machines of Al-Safa dairy factory. 

Based on data collected during the sites visits, the dairy employs 70 people and 

processes on average 4,200 m3 of milk every year. This equates to 350 m3/month, or 

14 m3/d. Cheese production consumes on average 460 m3 of milk per year, or 11% of 

the total milk processed. Average monthly cheese production is around 52 m3/month, 

with production varying from week to week depending on demand. Approximately 2 



35 
 

tons of milk is used to produce 300 kg cheese or about 6.5 kg milk for every 1 kg 

cheese.  

The factory reported using on average 2,600 m3 of water per month, which equates to 

100 m3/d. This is approximately 6.7 m3 of water per m3 of milk processed. 

The Al-Safa factory is a very small dairy with very tight quality control measures. Each 

batch of milk delivered to the factory is tested before unloading, to ensure only the best 

quality milk is processed. Milk that is not meeting the dairy's standards is refused, and 

never enters the dairy. This procedure minimizes waste and reduces the amount of milk 

discharged to the sewer. 

The majority of organic load in the dairy sewer appears to come from two sources: 

 Flushing, rinsing and disinfecting of the process tanks and piping by sodium 

hydroxide (NaOH) and phosphoric acid (H3PO4); 

 Whey that is separated in the cheese making process. 

A small additional load comes from the domestic wastewater, but this is a small percent 

of the total. Reported data suggests wastewater flow from a factory is around 50 

L/person with a COD of 500 mg/L. Multiplied by 70 employees, the total domestic 

load is about 1.7 kg COD/day. Due to the small amount of domestic sewage compared 

to the industrial portion that includes the flushing rinsing and disinfecting process 

(Dalhem et al., 2017).  



36 
 

Based on site visits for the factories, it was estimated that no more than 2% of the 

processed milk is discharged into the municipal sewer network. The discharged water 

is discharged from different process steps in the factory. Flushing, rinsing, and 

disinfecting are considered as major process steps which is contributing the effluent 

discharge.  The discharged effluent quantity and quality from the factory are 300 L/d 

and 200 g/L respectively.  Milk has a typical COD of 200,000 mg/L, so the 300 L of 

discharged milk would create a load of approximately 60 kg COD/day (Dalhem et al., 

2017).   

Whey is represented as the main COD portion in the dairy wastewater. As mentioned 

before, the largest source of COD in dairy waste is typically whey, the byproduct from 

cheese making. At this dairy, milk used to produce cheese represents only 11% (4- year 

average) of the total milk processed, or about 1.5 m3/d of milk on average. Typically, 

90% of milk used to make cheese ends up as whey, or about 1.3 m3/d on average. Whey 

COD typically ranges from 50,000 to 100,000 mg/L. By using the higher value, COD 

from the whey would amount to 130 kg COD /day, or 65% of the total COD load. If 

the whey is discharged to the sewer, the total COD load from milk and whey is 

estimated to be between 160 and 200 kg/day (Dalhem et al., 2017).  

According to lab tests from Nablus municipality, 2018 the following table shows the 

results of raw dairy wastewater of Al-Safa factory : 

 



37 
 

Table 3: General characteristics of the dairy wastewater, according to the lab of Nablus 

west wastewater treatment Plant. 

From table 2, COD value equal 2212, due to presence of whey in the sample. The 

sample source is from flushing, rinsing, and disinfecting of the process tanks and 

piping. 

In BZU lab, sample from Al-Safa dairy factory tested separately. It has been found that 

the COD value equal 26666 mg/l, due to whey.  

 

 

 

Parameters Value and Results  Limits of CR 16/13   

pH 12.4 5-9.5 

Conductivity (µS/cm) 3130 - 

COD (mg/l) 2212 2000 

Suspended solid (mg/l) 210 600 

Total dissolved solids (mg/l)  2307 - 



38 
 

Table 4: General characteristics of the dairy wastewater, according to various 

references. 

Waste Type  COD  BOD  pH TSS TS References 

Milk and 
dairy 
products 
factory 

10251.2 4840.6 8.34 5802.6   (Cristian, 2010) 

Dairy 
effluent  

1900-2700  1200-1800  7.2-8.8  500-740 900-
1350 

(Deshannavar  et 
al.,   2012) 

Arab dairy 
factory  

3383 ±1345  1941±864 7.9 ± 1.2  831±392    (Tawfik  et al.,   
2008) 

Dairy waste 
water  

2,500- 3,000   1,300-1,600   7.2-7.5 72000-80000 8000-
10000 

(Qazi et al.,   
2011) 

Dairy 
effluent  

1120-3360  230-1750 5.6-8  28-1900   (Lata et al.,    
2002) 

Whey 71526 20000 4.1 22050 56782 (Deshpande  et 
al., 2012) 

Bhandara co-
operative 
dairy 
industry 
wastewater 

1400 -2500  800- 1000 7.1-8.2  1045-1800 1100-
1600 

(Gotmare et al., 
2011) 

Cheese whey 
pressed  

80,000-
90,000 

120000-
135000 

6 8000-11000   (Baroudi et al., 
2012) 

Aavin dairy 
industry 
wastewater 

2500-3300    6.4 -7.1  630-730 1300-
1400 

(Sathyamoorthy 
and Saseetharan, 
2012) 

Dairy 
industry 
wastewater  

2100 1040 7-8 1200 2500 (Arumugam and 
Sabarethinam, 
2008) 



39 
 

3.3 Research Methodology 

This section is describing the experiments, which have been conducted at laboratory of 

Birzeit University. Samples have been examined before adding any treatment materials 

to determine their physical, chemical, and biological properties. Then the three samples 

treated to choose the optimal condition in order to discharge it safely to municipal 

sewerage network. 

3.3.1 Experimental and Analytical Methods 

3.3.1.1 Analytical Methods 

Physical parameters for mixed agro-food wastewater and treated wastewater were 

measured, pH measured by using (Metrohm-691). For TSS and TS parameters, those 

analyzed according to standard method.  

For chemical parameters, which analyzed according to standard methods, Biological 

Oxygen Demand (BOD5) 5210 B, Chemical Oxygen Demand (COD) - section 5220 D, 

Closed Reflux, Colorimetric Method-, Ammonia (NH4-N) Nesslerization method, total 

kjeldahl nitrogen. 

3.3.1.2 Mixed of Dairy and Slaughterhouse Wastewater  

Samples of agro-food industrial wastewater have been collected from Al-Safa dairy 

factory, and municipal slaughterhouse of Nablus, and tested in the BZU lab. The mixed 



40 
 

of the previous samples have been tested to determine their physical and chemical 

properties. All samples prepared according to APHA (2005). 

 
 
 
 
 
 
 

 

Figure 11: Raw of mixed dairy and slaughterhouse wastewater. 

The dairy samples contain sodium hydroxide (NaOH) and phosphoric acid (H3PO4) 

with concentrations (2.8-3%), in addition to the whey, which is separated in the cheese 

making process. While the samples from slaughterhouse contain diluted blood, and 

wastewater produced from washing the slaughtered animals (manure, and undigested 

feed).  

3.3.1.3 Experimental Procedure  

Samples of mixed agro-food wastewater have been prepared. Number of samples 

treated partially then by AOP with deferent COD values. One sample treated directly 

by Fenton reagent.  Other samples tested to find best dose and pH value for Fenton 

reaction. 

Then three samples has been recommended in Fenton reaction to choose the feasible 

one (more organic load removal, lower cost). 



41 
 

Partially treatments were found before creating Fenton reaction, mainly to degrade high 

organics content as possible and to improve effectiveness of the Fenton process. 

Note: 

 At the first time, treatment with Fenton reaction conducted directly without partially 

treatment, due to unacceptable results for it, partially treatment is recommended.  

 

Figure 12: Experiments of samples by Fenton reagent. 

 Sample (A): Coagulation with ferric chloride FeCl3.6H2O. 

 Sample (B): Sedimentation without coagulant. 

 Sample (C): Flocculation with Lime Ca(OH)2. 

 

 

 

 

 



42 
 

3.3.1.3.1 Experimental Procedure of Partially Treatment samples  

1. Sample (A) coagulation with ferric chloride FeCl3.6H2O: the sample of mixed 

raw dairy and slaughterhouse wastewater has been adjusted at room 

temperature (20±1 °C). Then in the jar test 1.0 L volume of the sample 

coagulated by using ferric chloride (FeCl3.6H2O) aqueous solution with dosage 

1g/L, the aqueous coagulant added in rapid mixing at 300 rpm for 3 min, then 

30 min in slow mixing at 40 rpm. Then two hrs of settling (Hossaini et al., 2013, 

Dennett et al., 1996). 

 

 

 

 

Figure 13:  Sample A coagulated with ferric chloride FeCl3.6H2O.  

2. Sample (B) sedimentation without coagulant: 1 L of the initial untreated 

wastewater (at room temperature) at initial pH allowed settling for 2-4 h. 

 

 

 

 
 



43 
 

Figure 14: Sample B sedimentation (untreated sample). 

3. Sample (C) flocculation with Lime Ca(OH)2 : One litter of initial wastewater 

has been mixed with raw lime Ca(OH)2 by adding 1 g/l of and mixing it rapidly 

for creating flocculation (Hossaini et al., 2013, Leentvaar and Rebhun, 1982, 

Mo et al., 2013). 

 

 

 

 

 

 

 

Figure 15: Sample C flocculation with Lime Ca(OH)2. 

3.3.1.4 Oxidation by Fenton Reagent 

The Fenton oxidation process experiments carried out at lab of BZU. The test carried 

out for three samples in order to determine the most feasible and acceptable method 

in treatment, each treatment method has been evaluated separately:  

i. Sample A: Coagulated by ferric chloride FeCl3.6H2O. 

ii. Sample B: Sedimentary sample without coagulant (untreated 

wastewater). 



44 
 

iii. Sample C: Flocculation with Lime Ca(OH)2. 

Figure 16: Samples through Fenton reagent by H 2O2 and FeSO4. 

 Fenton Reagent experiment:  

1) 0.1 L of supernatant from all samples has been prepared to start reaction. 

2) pH has been adjusted to acidic which equal 3 by adding acidic solution HCL.  

3) Catalyst of Ferrous sulfate heptahydrate (FeSO4•7H2O; 5.2 mM Fe2+) added to 

the pre-treated samples (supernatant) before adding hydrogen peroxide. The 

molar ratio of H2O2/Fe2+ w/w kept invariable at 10:1 and H2O2/ COD (w/w) 

kept constant at 2:1. 

4) Three equal parts/or at once have been Added in 3 steps of H2O2 with wt. 30% 

(9.7 M) (density 1.11 g/cm3). 

5) Terminate oxidation by the adjustment of samples’ pH to 5-9 by adding lime 

Ca(OH)2.  

6) Samples kept for a period of 2 hrs to allow the settling of solids. 

7)  Supernatant has been gotten to analyze. 



45 
 

 

Figure 17: Steps of Fenton reaction experiment with pH adjustment for three 

recommended samples. 

 



46 
 

4. Chapter Four – Results and Discussion 

 The main objective of this study is to reduce the high organic load of the agro-

industrial food wastewater, by AOP in order to reach the standard of Cabinet 

Resolution Number (16) for the year 2013, to discharge the wastewater into municipal 

wastewater network.   

Figure 18: Samples after Fenton reaction complete. 

4.1 Characteristics Of Mixed Agro-Food Industrial Wastewaters Sample. 

The samples analyzed according to APHA (2005), table 5 shows general characteristics 

of the mixed agro-food wastewater for sample No.1, which recommended in partially 

treatment at pH=3: 

 

 

 



47 
 

Table 5: General characteristics of the mixed agro-food wastewater for recommended 

sample. 

The above results show high in the results of organic load due to whey and blood 

mainly.  

4.2 Results of Directly Treatment By Fenton Reagent   

Many literatures used AOP directly, this led to use high dose of H2O2 and Fe+2, to 

reduce high organic load. Mixed of mixed-agro food wastewater has been treated 

directly by Fenton reagent  to sample No.2, which its COD value equal 18200 mg/l , 

the results are not sufficient for CR 16/13 due to COD 10,000 mg/l (45% removal) after 

treatment at H2O2/COD w/w ratio of 2:1 and H2O2/Fe+2 10:1. 

Characteristics Results  Limits of CR 16/13   

pH 6.96 5-9.5 

COD (mg/l) 16200 2000 

Total solid (mg/l) 3705 - 

Total suspended solids (mg/l)  220 600 

BOD5 (mg/l) 7005 - 

TKN (mg/l) 570 - 



48 
 

4.3 Pre-Treatment Results Before Creating Fenton Reaction for Three 

Samples 

Advanced oxidation processes with coagulation had been conducted for various 

wastewater, which have high organic load (Naumczyk et al. 2014, Dulova and Trapido, 

2011, Rizzo et al. 2008, Hossaini et al., 2013).  

The first pre-treatment sample (1A) is coagulation with FeCl3.6H2O. The treatment has 

been carried out to remove suspended compounds of wastewater through the formation 

of a solid precipitate (sludge) which will be treated by (Yoo et al., 2001). The treatment 

carried out with dosage 1g /L of FeCl3.6H2O of wastewater. The removal rates for COD 

are (62%). This coagulant is also possible for TSS and TS removal (74%, 28%) 

respectively.  

The second pre-treatment (1B) sample is sedimentation, it has been carried out to 

reduce the organic load, to improve mixed agro-food wastewater parameters (Dulova 